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|
-30 dBm =30 dem
MM—P-——""‘,_
_40 dem pere ] 40 dem
-50 dBm -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522, 76424 Mhz -35.04 dem -22.04 06 '839.000 MHZ 849,000 MHZ 100,000 kHz 893 47053 MHz 320 dom 2671 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82397652 MHz -32.13 dém -19.13 68 949.000 MHz 850,000 MHz 100,000 kHz 849,03047 MHz -33.97 dBm -20.97 dB
824.000 MHz £34.000 MHz 100.000 kHz 629.50949 MHz 2.59 deém ~27.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.87413 MHz -36.34 dbm -23.34 db
T
) i )
e: 28.FEB.2022 15:4B:43
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
- et LB st _ s U U I—
iy .
-50 dBm B
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 716.99766 MHz -57.07 dBm -44.07 dB 30.000 MHz 815.000 MHz 100.000 kHz 626.42828 MHz -56.77 dBém -43.77 dB
860,000 MHz 1.000 GHz 100.000 kHz 898.47667 MHz -56.29 dBm -43,20 dB 860,000 MHz 1,000 GHz 100.000 kHz 909.30333 MHz -56.42 dBm -43,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897176 GHz -46.01 dBm -33.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47538 GHz -46.18 dBm -33.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -41.75 dBm -28.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -41,54 dBm -28.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -42,52 dBm -29.52 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34466 GHz -42.60 dBm -20.60 di&
_— —_—
)i 2 )i w
L JL ) L L J
: 28.FEB.2022 13: : 28.FEB.2022
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. o e W P
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 626.96797 MHz -56.85 dBm -43.85 dB
860,000 MHz 1.000 GHz 100.000 kHz 998.43667 MHz -56.56 dBm -43.56 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52337 GHz -45.87 dBm -32.87 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -41.75 dBm -28.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35516 GHz -42.53 dBm -29.53 d&
i
I J -
Date: 2 14:03:32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 11.10 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
R o natai ¥ T SRR NRRGU N posm e e e
-50 derr e -50 dBm e
. .y
70 dB 70 dBm
80 dB -80 dBm
90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.22797 MHz -56.74 dBrm -43.74 dB 30.000 MHz §15.000 MHz 100.000 kHz 625.93766 MHz -56.88 dBm -43.86 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.72333 MHz -56.67 dBm -43,67 dB 860,000 MHz 1.000 GHz 100.000 kHz 991.85667 MHz -56.43 dBm -43.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.93227 GHz -45.97 dBm -32.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -45.09 dBm -33.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91426 GHz -41.72 dBm -28.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -41.59 dBm -28.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34566 GHz -42.50 dBm -29.50 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34216 GHz -42.51 dBm -29.51 dB
_— —
\ )i ] 2 ] w
D 15:01:58 15:04
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" Rt N P W S
-50 dBém —
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 203.92984 MHz -56.76 dBm -43.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 861,75000 MHz -56.50 dem -43.50 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.93677 GHz -46.07 dbm -33.07 dB
3,000 GHz 7.000 GHz 1.000 MHz £.93638 GHz -41.67 dBm -28.67 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35366 GHz -42.53 dBm -29.53 d&
¥
JL J
Date: 28 109:04
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SPORTON LAB.
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Report No. : FG1N0O508B

LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 11.10 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm 3
) . i waaan NN R . il = P MR
-50 derr -50 dBm
70 dB 70 dBm
80 dB -80 dBm
90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 796.42984 MHz -56.86 dBm -43.86 dB 30.000 MHz §15.000 MHz 100.000 kHz 727.79141 MHz -56.67 dBm -43.67 dB
860,000 MHz 1.000 GHz 100.000 kHz 869.21667 MHz -56.55 dBm -43,55 dB 860,000 MHz 1.000 GHz 100.000 kHz 946.49667 MHz -56.19 dBm -43,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -46.22 dBm -33.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52137 GHz -46.07 dBm -33.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -41.17 dBm -28.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.93538 GHz -41.46 dBm -28.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35816 GHz -42,53 dBm -29.53 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35816 GHz -42.69 dBm -29.69 dB&
_— —_—
\ )i ] 2 ] w
D 15 15
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. vt MWW
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 208.25203 MHz -56.98 dBm -43.98 dB
860,000 MHz 1.000 GHz 100.000 kHz 863,15000 MHz -56.57 dem -43.57 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49088 GHz -45.81 dBm -32.81 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.90676 GHz -41,53 dBm -28.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33717 GHz -42.54 dBm -29.54 dB
¥
JL J
Date: 28
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LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 11.10 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
. - g ¥ o SN ‘ i s i VU R
-50 derr o -50 dBm o
70 dB 70 dBm
80 dB -80 dBm
90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 793.14266 MHz -56.86 dBm -43.88 dB 30.000 MHz §15.000 MHz 100.000 kHz 814.38672 MHz -55.72 dBm -42.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 907.20667 MHz -56.44 dBm -43,44 dB 860,000 MHz 1.000 GHz 100.000 kHz 915.15333 MHz -56.53 dBm -43,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -45.91 dBm -32.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63584 GHz -45.00 dBm -33.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -41.74 dBm -28.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.00976 GHz -41.51 dBm -28.51 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.34216 GHz -42,44 dBm -29.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36816 GHz -42,75 dBém -29.75 de
_— —_—
\ )i ] 2 ] w
D 15 15
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
[ SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
N W P N,
50 dem .
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 210.80516 MHz -56.89 dBm -43.89 dB
860,000 MHz 1.000 GHz 100.000 kHz 883.68333 MHz -56.71 dBm -43.71 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48138 GHz -45.72 dbm -32.72 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -41.70 dBm -28.70 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.21917 GHz -42,39 dBém -29.39 d&
¥
JL J
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0129
40 Normal Voltage 0.0117
30 Normal Voltage 0.0134
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0093
PASS
-10 Normal Voltage 0.0114
-20 Normal Voltage 0.0068
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0104
20 Battery End Point 0.0012
Note:
1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A5-25 of 25
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LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.93 5.91 6.32 - PASS
TEL : 886-3-327-3456 Page Number : A7-1 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7 / 20MHz / QPSK

LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 12,50 db Ref Level 30.00 cbm  Offset 12,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
——— i
s [
] — ]
0.0 0.0
Y \
\ \
1E- - 1E-
4
v A
! 5
y v
1 A 1
1E IL 1E 13
| ‘\
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,13 dem 27,70 dem 5.58 d8 2.32 0B +.09 6B +.93 0B 5.42 08 Trace 1 [ 2103 dem 27,91 dem 5.89 d8 3.01d8 4.87 d 5.91d8 5.64 08
I ——— | ———
| BERREEE I ) BREREEE N

Middle Channel / Full RB

Spectrum |5
Ref Level 30.00 cbm  Offset 12,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view
=l
N s
-
00 £
1€ '\
y
1
£ |
1
CF 2.535 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 20,08 dem 27,50 dbm 7.42 d8 3.01 08 5.10 dB 5.32 0B 5.99 0B
I e——

TEL : 886-3-327-3456
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Report No. : FG1N0O508B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 499 | 494 | 983 | 9.85 | 14.27  14.33 | 18.86 | 19.06
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.82 - 9.91 - | 14.36 - 1902 | -
TEL : 886-3-327-3456 Page Number : A7-3 0of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] aBm)| MI[1] 14.86 dBm
2.53582900 GHz 2 100 GHz
20 20
. pde 26.00 dB T nd 26.00 dB
- el el e heand et Tl 4.985000000 MHz 04 e T 4.935000000 MHz
7 Q factor \ 508.7) i Q factor y 513.7
od { \L od ! !
T 2 / L
£ 1S T 6]
-10 df |‘ -10 d )) T
/ \ / |
204 . . 20d r "
PN Y. N ot , / N
B T N NP it o J pl AV i N
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2535829 GHz 16.34 dam nd8 down 4.985 MHz ML 2,53515 GHz 14.86 dam nd8 down 4.935 MRz
T 1 2,532502 GHz -9.72 dBm nd8 26.00 dB TL L 2,532522 GHz -11.05 dam n 26,00 d8
T2 1 2,537488 GHz -9.75 dBm Q factor SOB.7 T2 1 2.537458 GHz -11.13 dém Q factor 513.7
L U J wa L L]

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.00 aBm LY 16.96 dBm
2.5318830 GHz 2.5344210 GHZ]
20 - 20
A | ReB_ 26.00 dB P 26.00 dB
04 e ™ . i "N, 9.830000000 MHz| N b N 9.850000000 MHz
T Q factor \ 257.6) Q factor \ 257.3
d / 1 |
o
1 [
¢ z @
-10d i -
L
20 d —r = '[ .
P S ™
a0
40 d 40 d
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.531883 GHz 17.00 dam nd8 down 9.83 MHz ML 2.534421 GHz 16.98 dam nd8 down 9,85 WHZ
T 1 2,530065 GHz -9.29 dBm nd8 26.00 dB TL L 2,530045 GHz -6.81 dBm nd8 26,00 d8
T2 1 2.539895 GHz -8.89 dam qQ factor 257.6 T2 1 2539895 GHz -8.54 dam qQ factor 257.3
L U J wa L L]

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 14.68 dBm
194960 GHZ,
= o N ndB ~ 26.00 dB @ nds " 26.00 dB
04 R R S By W o 14.266000000 MHz| 104 P TATA TRt L e P - N R 14.326000000 MHz
T Q factor ‘\ 178.0 i Q factor \ 177.3
a4 | |
] |
04 \ \(
L \
20 df . .
VA ray o
Pty Pt ] i VALY WAV [ ISy §
a0
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,539705 GHz 15.98 dam nd8 down 14.266 MHz ML 2.539496 GHz 14.58 dam nd8 down 14,326 MHz
T 1 2,527867 GHz -10.07 dBm nd8 26.00 dB TL L 2,527867 GHz -12.04 dBm 26,00 d8
T2 1 2,542133 GHz -9.26 dBm Q factor 178.0 T2 1 2.542193 GHz -11.77 d8m 177.3
L U J wa L J L]
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SPORTON LAB.
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LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.21 dBm)| ™M1[1 13.53 dBm)
92360 GHz 146800 GHZ,
= g 26.00 dB @ 26.00 dB
g J T o PP L v o LN _“\W.-QwL,\Hn_‘m;\r\ 18.861000000 MHz 0d o T AR, | ey 10.061000000 MHz
T qQ factor N 134.6 I v 3.0)
i |
od 0 d
-10 df -10 d 7’1
/ /
: o 204 i ‘
o / N LA " iy A
Lo e, N ‘:de:w;w AWV Py il S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,539236 GHz 15.21 dBm nd@ down 18.861 MH2 M1 2.53468 GHz 13.53 dBm nd@ down 19.061 MHZ
T 1 2,525609 GHz -10.74 dam nd8 26.00 dB TL L 2,52549 GHz -12.19 dbm n 26.00 d8
T2 1 2544471 GHz -11.13 dém Q factor 134.6 T2 1 2.54455 GHz -12.32 dém Q factor 133.0
L U J wa L J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 ™M1[1] 3 dBm)
2.5 2. 300 GHz
20 20
T nde 26.00 dB - _ndB 26.00 dB
w0 Ay A B e 4.815000000 MHz| 0d AT i R T SV 9.910000000 MHZ|
Q factor k 526.6] Q factor \ 255.8
04 \L 04 \
10 ) 10 di .
4
204 - 20d ”‘
- LN P D T P ) — ’
=) Vf\ - 1 T A o~
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535599 GHz 14,34 dam nd8 down 4.815 MHz ML 2,53538 GHz 15.63 dam nd8 down 9.91 WHz
T 1 2,532602 GHz -11.79 dam nd8 26.00 dB TL L 2,530145 GHz -10.46 dm nd8 26,00 d8
T2 1 2,537418 GHz -11.72 d8m Q factor 526.6 T2 1 2.540055 GHz -10.19 dém Q factor 255.8
L U J wa L J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.50 dBm) ™M1[1 13.28 dBm)
2.5293960 GHz 2.5296050 GHZ]
= 26.00 dB @ 1 26.00 dB
10d o f'\ o e 14.356000000 MHZ, 0d \ Fod oan 19.021000000 MHz|
il 176.2 j v 133.0|
i } A /
a o
/ |
1] ! o
-10 df ¥ ,t -10 d 5
/ \ a /
204 ;i Y 20 1
N "\ "\
L N ™ AN 2 A Arn N\ J \ f)
30 48y - 30 T =
¥ —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,529396 GHz 14.50 dBm nd@ down 14.356 MH2 M1 2.529605 GHz 13.28 dBm nd@ down 19.021 MHZ
T 1 2,527717 GHz -11.64 dBm nd8 26.00 dB TL L 2.525520 GHz -12.49 dbm 26,00 d8
T2 1 2,542073 GHz -13.06 dém Q factor 176.2 T2 1 2.54455 GHz -12.67 dém 133.0
L U J wa L J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 452 | 451 | 9.07 | 899 | 13.40  13.49 | 17.86 | 17.86
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.50 - 8.95 - | 1340 - | 1782 -
TEL : 886-3-327-3456 Page Number . A7-6 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN0508B

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.08 dBm)|
70100 GHz
= o - OceBw 4515 MHz| @ T 4.505404505 MHZ
r Sl Tansy WERL WLV IPT N oV pm o
10d s 104 2 o
o di E 0di
/ /
-1 d /" \ 10 di L
204 20d f -
A LA N P N
PO N o - - - L
40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533701 GHz 15.98 dam ML 2.535739 GHz 14,53 dam
T 1 2,5327323 GHz 10.00 dBm Oce Bw 4.515484515 MHz TL L 2.5327522 GHz 9.71 dBm Oce Bw 4,505494505 MHz
T2 1 2.5372478 GHz 9.61 dam T2 1 2.5372577 GHz 8.53 dam

L it J [

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.27 dBm) ™M1[1] 17.04 dBm)
- 2.5936410 GHz - 11 2.5331820 GHZ]
T ] A,\mno:gw,_‘,xw— 9.070920071 MHz [0 N S B o £.991008991 MHZ
d 4 I o -
10 10
f Y |
! 04
| f
\
\ -10 d
20d e
) ~\ —
S
-t
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533641 GHz 18.27 dam ML 2.533182 GHz 17.84 dam
T 1 2,5304645 GHz 11.67 dBm Oce Bw 9.070925071 MHz TL L 2,5304545 GHz 11.29 dBm Oce Bw £.991008991 MHz
T2 1 2,5395355 GHz 11.60 dam T2 1 25394755 GHz 10.16 dam

L it J -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.69 dBm)| ™M1[1] 14.41 dBm)
2.5962290 GHZ| 5317030 GHz
20 20 ot
. - 13396605397 MHz o 1 Oce B } 13486513487 MHz
YA i ne P Bl DU L NI
10d f . 104d i i
4 | | 4 I |
a o
f | [ |
-10 df - 10 d 4
\ T T
\ \
20 d 20 d
[N ST S— y .
M AASA VW ava" A W
=30 La0 dem”
40 df 40 de
50 d 50 d
&nd 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536229 GHz 15.89 dam ML 2.531703 GHz 14,41 dBm
TL 1 2,5282867 GHz 11.73 dBm Oce Bw 13.396603397 MHz TL L 2.5262268 GHz 10.79 dBm Oce Bw 13.486513487 MHz
T2 1 2.5416833 GHz 10.32 dam T2 1 2.5417133 GHz 10.13 dam

L it J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.00 dBm) ™M1[1]
- 2.5344810 GHz -
T 4 Occ Bre 17.862137862 MHz cc B 17.862137862 MHz
A aa J A AR foperi] | v L
10d bl T LaWTOvLN L APASTAAT Wag 104 [ ALY W, \prrnd
od } 0
/ |
104 - 10 d - ]
/ / \
204
[P PR | - h
WA At W lePurenn [ A S ] A\
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539481 GHz 15.00 dam ML 2538357 GHz 13.53 dam
T 1 25260089 GHz 11.78 dBm Oce Bw 17.862137862 MHz TL L 2526049 GHz 9.79 dBm Oce Bw 17.862137862 MHz
T2 1 2.543951 GHz 11.44 dBm T2 1 2.5439111 GHz 8.72 dam
L U J L J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
) dBm)| ™M1[1] 17.41 dBm)
01000 GHz ~ 2.5333620 GHZ]
= 4496 MHz| @ £.951048951 MHZ
1 ~ . P Aaeat M
10d - = — 104 =
i !
04 04 /
/ \ f
/ \ i [ \
104 T 10 T
204 / ¢
0t _ / sl N PENTAT: N ™
: e
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2538501 GHz 15.50 dam ML 2533362 GHz 17.41 dam
T 1 2,5327622 GHz 9.41 dBm Oce Bw 4,495504496 MHz TL L 2,5305045 GHz 9.97 dBm Oce Bw 5.951048951 MHz
T2 1 2,5372577 GHz 8.33 dam T2 1 2.5394555 GHz 9.57 dam

L I

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.09 dBm) ™M1[1] 13.14 dBm)
- 2.5917330 GHz - 5370380 GHz,
T Bre 13.996605397 MHz ] c 17.822177822 MHz
! J - ~ T i R
1w0d Eelm s 104 ; . by o, L.
od 0 d
/ § /
10 df 1 -10 7
20 d : 20 d :
A A Fra - ridr
\z0. WS A0 ~* v o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531733 GHz 14,09 dam ML 2537038 GHz 13.14 dam
T 1 25262667 GHz 9.27 dBm Oce Bw 13.396603397 MHz TL L 2526049 GHz 9.1 dBm Oce Bw 17.822177822 MHz
T2 1 2.5416833 GHz 8.80 dam T2 1 2.5438711 GHz 7.43 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN0508B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS . 20 chiRe -pumgi IS_LINE_ABS PASS
10 dBm “ 10 dBm 1
0de ll 0 dBm J
-10 dem l -10 dBm J
SPURIOUS_LINE_ABS 1 20 dém ! \ I
-30 dém I 30 demdi i
-40 dBm )‘\ #0 dBm l‘
e, ‘J f k -y
-50 dem K
-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49167 GHz -43.74 dBm -18.74 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 21.77 dbrm -8.23 d8
2.404 GHz 2.496 GHz 1.000 MHz 240593 GHz -34.37 dem -21.37 d 2,570 GH= 2.571 GHz 100,000 kHz 2 t7001 GHe 16 21 dBm 621 d8
2496 GHz 2:499 GHz 1.000 MHz 249886 GHz -30.33 dém -20.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -23.99 dem -13.99 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -14.62 dBm -4.62 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267501 GHz ~30.74 B 2674 dB
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 21.65 dBm -8.35 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57810 GHe —43.87 dBm 1657 db
Y
Il ) j [ >
Date: 2.MAR.2022 Date: 2.MAR.202 01
pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10 dBm
. f Wb e W\
-10 dem I{ 10 dBm '
SPURIOUS_LINE_ABS l 20 dém \. I
-30 dem W/ ! _30 dBm
s F‘J toming
-40 dBm T -40 dBm =
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49381 GHz -35.72 dBm -10.72 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56611 GHz 7.95 dbrm -22.05 dB
2,494 GHz 2.496 GHz 1.000 MHz 249588 GHz -27.92 dém -14.02 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -23.50 dBm -13.59 dB
2496 GHz 2:499 GHz 1.000 MHz 249889 GHz -25.34 dém -15.34 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57122 GHz -20.53 dem -10.53 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -23.39 dBm -13.39 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267501 GHz ~33.03 dBm 2003 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50349 GHz 7.67 dBm -22.33 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57603 GHe 36,48 dBm 1148 °db
Y
i J1 "
pare: 2 : 2.MAR.2022 01:26:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur mr || Spectrum 7
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GHEEKARS_ PAES
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIQUS _LINE_ABS PASS
|
10 dem l'| 10 dBm \
ode ll 0 dem J' 1
-10 dam \ -10 dem ' l
SPURIDUS_LINE_ABS -20 dem [
-30 dam ! -30 dem
40 dBm Pl 0d
A L LV [T
50 dBm £
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49159 GHz -43.13 dBm -18.13 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.98 dBm -5.02 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49596 GHz 34,94 dem -21.94 d& 2.570 GHz 2571 GHe 100,000 kHz 2 57001 GHe 17,25 dbm 725 dp
2.496 GHz 2:499 GHz 1.000 MHz 249891 GHz -26.09 dém -16.09 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57116 GHz -18.86 dBm -8.86 dB
2:499 GHz 2.500 GHz 100,000 kHz 249595 GHz -15.64 dBm 2.575 Gz 2.576 GHz 1,000 MHz 2,57504 GHz -40.32 dBm -27.32 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.52 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57722 GHz -42.50 dBm -17.50 dB
T
) I [ >
Date: 2.MAR. 2 D1l:1 0z

MAR . 2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem 10dem
™
=
-10 dam [ F10 dem i
SPURIDUS_LINE_ABS ‘ -20 dem \ [
e W / -30 dém | M.\
aactl? .
40 dBm S, 40 dBm e
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49358 GHz -35.98 dBm -10.98 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56611 GHz 7.65 dbm -22.35 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -20.38 dém -16.36 d 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -26.51 dBm -16.51 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -25.73 dém -15.73 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.567106 GHz -23.70 dbm ~13.70 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -24.71 dém -14.71 dB 5575 CH= 2 576 GHe 1,000 MHz 5 57507 o= 3355 dBm 20,65 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50435 GHz 5.51 dBm -23.49 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57619 GHz -36.60 dBm -11.60 dB
T
I 1 P
pamer 2 priends 2.MAR.2022  01:27:01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS BABS 20 chiRe -pumﬁ IS_LINE_ABS PASS
10 dBm J{H 10 dBm - t
ode ’ l 0 dem ,
-10 dam [ \ -10 dem f
SPURIOUS_LINE_ABS ‘ \ 20 cém [ | |
-30 dem "‘ 20 dem) ‘
-40 dBm + ﬂ 0 dBm { r\'
p \ o
-50 dem ’ |
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
___Range Low Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit
2476 GHz £:494 GHz 1.000 MHz 2.49146 GHz =44.23 dbm 19,23 d 2,565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 19.66 dBm -10.34 dB
2,494 GHz 2,496 GHz 1.000 MHz 2,49572 GHz -37.27 dém -24.27 d& 2,570 GH= 2.571 GHz 100,000 kHz 2 57000 GHe Z17.31 dBm 791 de
2,496 GHz 2.499 GHz 1.000 MHz 249895 GHz -28.99 dem -18.99 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -24.06 dBm -14.06 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -18.91 dém -8.51 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57502 GHz 41,66 dBm 26,66 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50029 GHz 19.64 dBm ~10.36 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57692 GHz -44.28 dbm -15.28 dB
T
) v j [ >
Date: 2.MAR.2022 Date: 2.MAR.2022 01:31:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
oo - | et uaa
-10 dam f F10 dem \l
SPURIDUS_LINE_ABS 20 dBm [
- ol E
30 dBm Mr ] 30 dem "-nh“_
40 dBm p— 40 dBm Ve ]
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49355 GHz -36.87 dBm -11.87 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56691 GHz 6.20 dBm -23.80 db
2494 Gz 2.495 GHz 1.000 MHz 249597 GHz -31.66 dBm -18.66 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57002 GHz -27.38 dBm -17.38 dB
2.496 GHz 2:499 GHz 1.000 MHz 249875 GHz -26.55 dBm -16.55 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -26.29 dBm -16.29 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -26.96 dem -16.96 dB 5575 CH= 2 576 GHe 1,000 MHz 267501 GHz 3482 dBm 2182 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50075 GHz 5.66 dim -24.34 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57619 GHz -37.44 dBm -12.44 db
T
i 1 P
Date: 2. Date: 2.MAR.2022
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LTE Band 7 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um

Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS

o0 dh’_uu sPURIOUS ) INE_ABS PABS M 20 th‘.‘P' SPURIOUS _LINE_ARS PASS

10 dBm ” 10 dBm rﬂ\

J“\ I

-10 dBm J, .\ -10 dBm I \

oo dne B R -20 dem g

SPURIOUS_LINE_ABS y \ ’ i [

-30 dBm k ‘ “ -30 dem I \.l
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2.475 GHz 2.490 GHz 1.000 MHz 248386 GHz -44.30 dBm -19.30 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56938 GHz 21.90 dBm -8.10 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -35.19 dBm -22.19 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -20.63 dBm -10.63 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49622 GHz -34.28 dBm -24.28 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -37.64 dbm -27.84 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -21.57 dBm -11.57 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57800 GHz -36.23 dBm 2323 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50064 GHz 21.60 dBm -8.40 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58701 GHz -44.07 dBm -19.07 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49023 GHz -35.99 dBm -10.99 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56173 GHz 5.25 dBm —24.75 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49573 GHz -27.86 dém -14.86 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -24.88 dBm -14.88 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49879 GHz -26.70 dém -16.70 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67114 GHz -22.46 dbm ~12.46 db
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2.475 GHz 2.490 GHz 1.000 MHz 2.48280 GHz -41.76 dBm -16.76 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56940 GHz 20.85 dBm -9.15 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49173 GHz -35.12 dém -22.12 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -20.27 dBm -10.27 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49650 GHz -34.53 dém -24.53 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57131 GHz -35.13 dBm -25.13 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -22.20 dBm -12.20 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57812 GHz 237,40 dBm 24,40 dB
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2476 GHz £.450 GHz 1,000 MHz 2:49018 GHz -36.55 dBm -11.55 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56359 GHz 4.21 dBm -25.79 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -28.33 dém -15.33 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -26.56 dBm -16.56 dB
2496 GHz 2:499 GHz 1.000 MHz 249884 GHz -26.67 dém -16.67 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -24.47 dBm -14.47 d&
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -28.63 dém -18.63 dB 5575 CH= 2 280 GHz 1,000 MHz 267511 GHz 2913 dBm 6 13de
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2475 GHz 2,400 GHz 1.000 MHz 2.48901 GHz -44.34 dBm -19.34 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56044 GHz 19.60 dBm ~10.20 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -37.38 dém -24.38 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -24.07 dBm -14.07 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49624 GHz -36.30 d&m -26.30 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67108 GHz -36.63 dbm -26.63 db
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -22.95 dém -12.35 dB 5575 CH= 2 280 GHz 1,000 MHz 57330 oHe 38 93 dBm 2593 db
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2.475 GHz 2.490 GHz 1.000 MHz 249037 GHz -37.55 dBm -12.55 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56244 GHz 2.88 dBm -27.12 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49599 GHz -28.65 dém -15.65 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -29.04 dBm -19.04 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49869 GHz -27.07 d&m -17.07 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -29.57 dBm -19.57 dg
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -28.09 dBm -18.09 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57588 GHz 232,54 dBm Z19.54 dB
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2,475 GHz 2.490 GHz 1.000 MHz 2,48745 GHz -37.28 dém -12.28 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 21.45 dBm -8.55 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49425 GHz -34.03 dBm -21.03 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -19.28 dBm -9.28 d8
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2476 GHz £:490 GHz 1.000 MHz 2:49050 GHz =26,99 dbm =4.99 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.55812 GHz 3.30 dBm -26.70 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49591 GHz -27.09 dBm -14.09 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -27.01 dBm -17.01 d8
2496 GHz 2.499 GHz 1.000 MHz 249877 GHz -26.36 dém -16.36 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -23.88 dBm -13.98 d&
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2.475 GHz 2.490 GHz 1.000 MHz 2.48758 GHz -35.53 dBm -10.53 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 20.55 dBm -9.45 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49405 GHz -34.63 dBm -21.63 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -18.29 dBm -8.20 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49890 GHz -35.66 dBm -25.66 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57141 GHz -35.77 dBm -25.77 dB
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2476 GHz £.450 GHz 1,000 MHz 249046 GHz -32.82 dBm -7.82 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55611 GHz 2.18 dBm -27.682 dB
2.480 GHz 2.495 GHz 1.000 MHz 249597 GHz -27.76 dém -14.76 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -28.03 dBm -18.03 dB
2496 GHz 2:499 GHz 1.000 MHz 249897 GHz -27.00 dém -17.00 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87127 GHz -26.36 dBm -16.36 d&
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2.475 GHz 2.490 GHz 1.000 MHz 2.48761 GHz -37.32 dém -12.32 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56914 GHz 19.56 dBm -10.04 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49418 GHz -35.71 dBm -22.71 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -19.08 dBm -9.08 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -39.42 dBm -20.42 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57118 GHz -40.90 dBm -30.90 dB
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2.480 GHz 2.495 GHz 1.000 MHz 2.49591 GHz -28.01 dBm -15.91 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -31.40 dBm -21.40 dB
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